Pioneer 1000

Replacement Parts List: Fabric Front Doors
Part Number OSR90-HL4-212A & 222A (2018-20)

3/4/2019

2L (_1 4}

o
i@‘
e
g
ll.\\ A1
AN
/4

(12) @}@ (18) @;ﬁ (20) O
No. Description P/N Reg'd Pkg Qty
Qty
A |Complete Mount Kit (includes 2 thru 20) 0SR90-HL4-19R1 1 See Desc.
1 |Fabric Door (left and right side) Not available lea Not Available
2 |Lower OPS cover (left and right side) OSR90-HL4-19R2 1 1pr
3 |Upper OPS seal piece (left side) O0SR90-HL4-19R3 1 1
4 [Upper OPS seal piece (right side) 0SR90-HL4-19R4 1 1
5 |Left door bracket OSR90-HL4-19R5 1 1
6 [Right door bracket OSR90-HL4-19R6 1 1
7 |Self-adhesive (SA) ball seal O0SR90-HL4-19R7 1 1
8 |Self-adhesive (SA) foam tape OSR90-HL4-19R8 1 1
9 Door retainer OSR90-HL4-19R9 2 1
10 |8 mm flange nut 94050-08000 1 1
11 |6 x40 mm socket head bolt OSR90-HL4-19R10 2 1
12 |6 x 10 mm button head bolt OSR90-HL4-19R11 4 1
13 (6 x40 mm hex bolt Not available 1 Not available
14 |#14 x 19 mm bolt O0SR90-HL4-19R12 4 1
15 |Bulb Rivet OSR90-HL4-19R13 24 1
16 |6 mm Jacknut 0SR90-HL4-211R1 2 2
17 |Rubber Sleeve 0SR90-HL4-19R14 2 1
18 |6 mm fender washer Not available 4 Not available
19 |Hose clamp 0SR90-HL4-211R9 2 1
20 [Thumb screw cap 0SR90-HL4-19R15 2 1

HONDASXS.COM




Pioneer 1000

Replacement Parts List: Fabric Front Doors
Part Number OSR90-HL4-211A & 0SR90-HL4-221A (2016-18)

8/14/2019

No. Description P/N Req'd Qty Pkg Qty
1 Handle OSR90-HL4-211R6 2 Contains 1
2 6 mm washer 0SU95-HL4-10R3 2 Contains 10
3  6x45mm bolt Not available 2 N/A
4  Jacknut 6 mm OSR90-HL4-211R1 10 Contains 2
5 6x40 mm bolt Not available 1 N/A
6 8 mm flange nut Not available 1 N/A
7 6x25flange bolt OSR90-HL4-211R3 16 Contains 4
8 Threadlocker and alcohol pad Not available lea N/A
9  Outer door bracket O0SR90-HL4-211R4 4 Contains 2
10 Left and Right door filler OSR90-HL4-211R5 lea Contains 1 left & 1 right
11 Front Door (Left and Right) Not available lea N/A
12 J-strap 8" Front Door OSR90-HL4-211R7 2 Contains 2

HONDASXS.COM




Pioneer 1000

Replacement Parts List: Fabric Rear Doors
Part Number 0SR90-HL4-212B & 0SR90-HL4-222B

= s 8/14/2019
| |
(@
}@ =
l-J.
lel
¥
O
No. Description P/N Req'd Qty Pkg Qty
1 Latch knob 0SR90-HL4-211R6 2 Contains 1
2 6 mm washer 0SU95-HL4-10R3 2 Contains 10
3 6 x 20 mm pan head bolt Not available 2 N/A
4 7/16 x 20 TPI Ball end OSR90-HL4-211R2 2 Comes w/Gas spring (#15)
5 5/16 inch lock nut Not available 2 N/A
6 6 mm lock nut Not available 4 N/A
7 6 x 16 mm pan head bolt 0SU95-HL4-10R21 4 Contains 10 pcs
8 6 x 40 mm bolt Not available 1 N/A
9 8 mm flange nut Not available 1 N/A
10 Hose Clamp OSR90-HL4-211R9 4 Contains 1
11 Locking hinge 0SR90-HL3-211R2 4 Contains 1
12 Left latch OSR90-HL4-211R11 1 Contains 1
12A  [Right latch OSR90-HL4-211R12 1 Contains 1
13 Striker OSR90-HL4-211R10 2 Contains 1
14 Striker cover Not available 2 N/A
15 Gas spring OSR90-HL4-211R2 2 Contains 1 w/Ball end
16 Latch plate OSR90-HL4-211R13 2 Contains 1
17 Phillips head screw Not available 2 N/A
18 Jacknut OSR90-HL4-211R1 4 Contains 2
19 Threadlocker Not available 1 N/A

HON




20 Strap OSR90-HL4-211R8 2 Contains 2
21 Rear door (Left and Right) Not available 2 N/A
22 Rubber pad OSR90-HL3-211R6 4 Contains 1 pad

HONDASXS.COM




